SEPA

United States ' | Office Of EPA-832-R-01-003a
Environmental Protection Water March 2001

Agency (4204-M)

Development Selection and
Pilot Demonstration of
Preliminary Environmental
Indicators forthe

Clean Water State |
Revolving Loan Program

Volume 2: Technical Appendices




i
Sl

L




Table of Contents

Volume |
EXecutive SUMIMAIY . ...ttt it et it it iieeaaatanaannans i
Chapter 1. Introduction ...... ... . i 1-1
Background . ..........iiiiiiii it 1-1
_ The Clean Water State Revolvmg Loan Fund (CWSRF YProgram ...........coiiiinon.. 1-2
Funding SUmmary ..........c.eviinieeiininennenenanenennenns et 1-2
CWSREF Indicator Development and Implementation ..........cooiiiiiiiiiiiiiii... 1-6
[...]
resulting from CWSRF-funded projects.

We feel this indicator generally has application to only NPS projects. We have not yet utilized the
CWSREF to fund NPS projects although we recently received legislative authority to do so.
Therefore, this indicator was not tested. Had this indicator been tested we feel some tools are
available to help measure improvement to water quality and habitat. On a limited basis, Utah
does perform an inventory of macroinvertebrates in certain streams. Using a Winget-Modified
Surber. Net, samples are collected, counted, weighed, and the species diversity recorded. Together
with an evaluation of the physical habitat and water quality the presence and diversity of
macroinvertebrates help identify the ecosystem integrity and health. Following the assay, the
Biotic Condition Index (BCI), developed by the USDA Forest Service, is used to evaluate the
conditions in the aquatic ecosystem.

The BCI system:
. measures a stream against its own potential, not that of another stream;
. is sensitive to most forms of environmental stress;
. is applicable to various types and sizes of streams;
. provides a basis for assessment of unstressed to stressed conditions;
. is independent of sample size, if the samples are representative;
. is based on easily acquired data;
. meshes with and supports stream habitat and water quality data;
. provides an easily understood “score™;
. is particularly useful for monitoring trends;
. is based mainly upon tolerance levels of the invertebrates

Several other indices are also used to assess diversity and richness.

For a few streams where Section 319 watershed restoration projects have been implemented, a
multi-agency work group has complimented Utah DEQ’s chemical water quality data by
monitoring for channel morphology, riparian vegetation recovery, fish population/productivity,
and habit quality. Tools have included: pebble counts; assessments of riparian shade and
temperature; riparian vegetation surveys; fish population surveys; channel geomorphology
surveys; and a habitat quality index.

When CWSRF non-point source projects are undertaken in Utah, an effort will be made to
incorporate selected quantitative assessment measures into the project budget so that water quality
and habitat improvements can be identified. :

We feel Indicator 4 will be a useful tool and should remain as is. It is unclear to us how these
“physical changes” will be meaningfully report.

E-43




Indicator 5 - Waterbodies, expressed as river and riparian miles, lake acres, estuary square
miles, and wetland acres, previously impaired, now improved or meeting designated uses, as a

result of CWSRF-funded projects.

Only a mild attempt was made to apply this indicator to the projects which we studied. Four of . -
the eight projects evaluated are facilities which have NPDES permits but only one of these (St.
George City) discharges to an impaired stream which appears on the FY2000 303(d) list. In this
case the impaired receiving stream (the Virgin River) is so designated due to a total dissolved
solids (TDS) loading which is not a standard which is traditionally governed by an NPDES

permit. The same receiving stream appeared on the FY1986 303(d) list (pre-SRF) for TDS and

total phosphorus.

POTWs in Utah have no TDS standard in their NPDES permits and currently only one POTW has
a phosphorus standard. This standard was imposed because the facility caused a phosphorus
loading to a receiving stream which was impaired largely due to that loading. Until TMDL work
is completed on all discharging POTWs, no discharge standards beyond the conventional ones
(TSS, BOD, pH, coliform bacteria and DO) and the toxic ones (ammonia and chlorine) will be
imposed in NPDES permits. Without the TMDLs it would be difficult to quantify the impaired
streams or waterbodies which have been improved as a result of CWSRF-funded projects.. Even
when the TMDLs are completed, it may still be difficult for stream segments to be “de-listed” or
show measurable water quality improvement as a result of an CWSRF-funded project because of
the impacts of other contributing sources of pollutants.

We feel this indiéator should remain as is, but we recognize there likely will be difﬁculty in
applying it to CWSRF projects.

Indicator 6 - Waterbodies expressed as river and riparian miles, lake écres, estuary square
miles, and wetland acres, protected as a result of CWSRF-funded projects.

This indicator focuses on the protection of unimpaired resources. We firmly believe that the
Construction Grants and CWSRF programs have “protected” many of our water resources from
being listed on the 303(d) list of impaired waters. We were unable to apply this indicator to our
CWSREF projects to validate that theory because of the level of modeling and TMDL work which
would be necessary. We feel Indicator 6 can be a useful indicator which can be tested using the
monitoring data which is used to compile the 305(b) report. The difficulty will be for an CWSRF-
funded project to assume full credit for “protecting” a water resource when there may be several
other contributors to the stream or lake not being listed on the 303(d) list.

We feel this indicator should remain as is, but we recognize there likely will be difficulty in
applying it to CWSRF projects.

E-44




Indicator 7 - Benefits of reduced health risks an'd/or increased recreational use attributable

to CWSRF-funded projects.

This indicator did not apply to the CWSRF-funded projects we studied. We feel it can be a useful
indicator but one which may be the most difficult of all to apply to projects.’ Utah’s Project
Priority List accords the highest priority to projects which will eliminate a substantial health
hazard including those caused by the discharge of inadequately treated wastewater to an area of
immediate public occupancy or those which remedy the failure of subsurface disposal systems
which result in surfacing sewage. Water samples which identify the presence of pathogenic ,
organisms or “indicators” such as coliform organisms are used to help validate the health hazard
designation. This designation has never been applied to treatment facilities but only to areas
which demonstrate extensive failures of on-site disposal systems. The designation is rarely
accorded because of the strict documentation which is necessary. Without obtaining significant
water samples and performing the necessary lab work it is nearly impossible to substantiate health
risks caused by inadequately treated or non-treated sewage on the basis of influenza-like
symptoms. How the measurement of this indicator would be quantified is also a question we

have.

We feel this indicator should remain as is, but we recognize there likely will be dlfﬁculty in
applymg it to CWSRF projects.

E-45







Appendix F. Ohio Pilot Project Specific Examples







OHIO’S PILOT STUDY—SPECIFIC EXAMPLES

The following section summarizes our pilot study results and details the basis for our recommendations
and conclusions. In general, the projects reflect a reduction of one or more chemical or bacteriological
pollutants to the receiving streams and a corresponding response in the biological communities. In some
cases, however, the magnitude of the response did not always result in full attainment of the Aquatic Life
Use designation. In other cases, the CWSRF project did not go far enough to see an adequate reduction
of pollutants to the receiving stream, and consequently, there was no positive change in the biological

community.

The information compiled below has been taken from Ohio’s Water Quality Inventories, technical and
permit support documents, Water Pollution Control Loan Fund (Ohio’s CWSRF) environmental
assessments and project records, Water Quality Standards and field notes from the monitoring staff. The
rigorous methods and formulas behind the results listed below are not described in this document, but can

be provided.

Each project is described, along with information about the waterbody that is influenced by the CWSRF-
funded entity. The aquatic life use attainment status in river miles are given for periods both before and
after construction of SRF-financed improvements

Use attainment is a term which descnbes the degree to which environmental indicators are either above or
below criteria specified by the Ohio Water Quality Standards (WQS, Ohio Administrative Code 3745- -1).
Assessing use attainment status for aquatic life use involves a primary reliance on the Ohio EPA blologlcal
criteria (OAC 3745-1-07; Table 7-17). These are confined to ambient assessments and apply to rivers and
streams outside of mixing zones. Numerical biological criteria are based on multi-metric biological indices
which include the Index of Biotic integrity (IBl) and modified Index of Well-Being (Miwb), which indicate the
response of the fish community, and the Invertebrate Community Index (ICl), which indicates the response
of the macroinvertebrate community. Numerical endpoints are stratified by ecoregion, use designation, and

stream or river size.

Four attainment status results are possible in each monitored stream segment - full, threatened, partial, or

non-attainment. Full attainment means that all of the applicable indices meet the biocriteria. Threatened

attainment means that the indices are meeting the biocriteria, but are close to falling below the line of

acceptance. Partial attainment means that one or more of the applicable indices fail to meet the

biocriteria. Non-attainment means that none of the applicable indices meet the biocriteria or one of the

_ organism groups reflects poor or very poor performance. It is also possible that some river mlles ina
segment were not assessed and therefore are not categorized.

Information and descriptions of the causes and sources associated with observed impairments rely on
interpretation of multiple lines of evidence including the water chemistry data, sediment data, habitat data,
effluent data, biomonitoring results, land use data, and biological response signatures within the biological
data itself. Thus, the assignment of principal causes and sources of impairment represents the association
of impairments (defined by response indicators) with stressor and exposure indicators. This information
was taken from Ohio’s Water Quality Inventory (305(b)) database or reports.

1. FAIRBORN WWTP (Completion Date June 18, 1994)
Location: Greene County, latitude 39'50' 45" N, longitude 84°03' 15" W

The Fairborn Wastewater Treatment Plant (WWTP) outfall is located on the Mad River at river mile 9.62.
The Mad River is in the Great Miami River Basin and is identified by USEPA River Reach number

05080001-001.

The facility was constructed in 1958 with improvements made in 1974, 1986 and again in 1992-1993 (with
CWSREF funds). Itis an advanced treatment plant with an average design flow of 5.5 million gallons per
day (MGD). Wet stream processes include screening, grit removal, oxidation ditches, secondary settling,

F-1




and ultraviolet (UV) disinfection. Solids stream processes include sludge stabilization using aerobic
digestion, sludge thickening, dewatering by filter press, and sludge disposal by land application. The
collection system is 100% separated and nearly all of the service area is sewered.

Indicator A ’
Fairborn WWTP had been unable to comply with its NPDES permit limitations during peak flow events for

three years prior to this project. The result was the discharge of inadequately treated wastewater to the
Mad River. :

The solution was to do the following improvements: a) install two new clarifiers; b) install ultra-violet
disinfection; c) construct a new sampling building; d) relocate and redesign grit removal equipment; and €)
excavate and dispose of buried sludge. Cost for Phase | was $2,519,600 and funded entirely through

CWSRF funds.

€

Indicator 1 A
Pounds of pollutants removed increased by 2,321 pounds for TSS and by 1897 pounds for CBOD, while

the WWTP percent removal efficiency increased by 1% for TSS and remained static for CBOD; .

POLLUTANTS REMOVED AT FAIRBORN WWTP

SAMPLING POUNDS OF % CBOD; POUNDS OF TSS | % TSS
PERIOD CBOD; REMOVED REMOVED REMOVED
(1 YEAR) REMOVED (daily average)

.| (daily average)
PRE-PROJECT 3915 97 . 5,445 : 95
(beginning 4/91) ‘ '
POST-PROJECT 5812 97 7,766 ‘ 96
(beginning 7/95)

According to Ohio EPA’s 1996 water quality permit support document, the Fairborn WWTP contributed
approximately 16% of the total wastewater volume annually discharged by the four major Mad River
mainstem WWTPs in 1994. Based on an annual mean flow of 3.8 MGD in 1994, the plant operated at
approximately 69 percent of the 5.5 MGD design capacity. Annual mean flows from 1976 through 1994
ranged from 2.7 MGD in 1988 to 4.7 MGD in 1990. Annual 50th and 95th percentile fiows ranged from
lows in 1988 of 2.8 MGD and 3.4 MGD, respectively, to highs of 4.4 MGD and 7.6 MGD in 1990. Third
quarter 50th percentile values ranged from 2.8 MGD in 1976 to 5.2 MGD in 1980 while 95th percentile
values ranged from 3.6 MGD in 1977 to 7.6 MGD in 1990.

Ammonia-N loadings have been significantly reduced in recent years, particularly so after 1991. Annual
and third quarter 50th and 95th percentile values recorded since 1991 have generally remained well below
10 kg/day. In comparison, 50th and 95th percentile loadings prior to 1988 were rarely below 150 and 200 .
kg/day, respectively. Median loadings declined markedly after 1988, but 95th percentile values exceeded
75 kg/day through 1991. Nitrate-N loadings increased significantly in 1991 (due to increased nitrification)
with median levels reaching 88 kg/day, a nearly 400% increase above 1990. Nitrate-N loadings increased
to even higher levels in 1992 to over 200 kg/day and remained at these levels through 1994.

Ambient water quality sampling in 1994, after completion of the SRF-financed improvements, downstream
from the Fairborn WWTP revealed no indications of problems with parameters commonly associated with
WWTPs. D.O. concentrations were well above levels considered compatible with Warmwater Habitat (
WWH) aquatic communities. Mean total phosphorus values were similar upstream and downstream from
the discharge, well below the water quality guideline of 1.0 mg/L. Ammonia-N levels were at or below the
minimum detection limit of 0.05 mg/L., both upstream and downstream of the discharge. One

F2




organochlorine pesticide (dieldrin) in exceedence of the 30-day average human health criterion was
detected downstream from the discharge and was likely a residual of past usage in the basin. We would
expect the reductions of pollutant concentrations to be reflected by an improvement in the biological
condition of the receiving water.

Indicators 4& 5

FAIRBORN WWTP IMPROVEMENTS, RM 9.62

AFFECTED
WATERBODY(S)

AQUATIC LIFE USE
DESIGNATION

RESTORABILITY

ECOREGION

MAD RIVER OH58 1

WARMWATER
HABTAT

HIGH

EASTERN CORN
BELT PLAIN

AQUATIC LIFE USE ATTAINMENT IN RIVER MILES

NOT
ASSESSED

THREATENED | PARTIALLY | NOT
ATTAINED SUPPORTING

FULLY
ATTAINED

SAMPLING
YEAR

1984 0.40 | 0.00 9.00 0.67 VO.OO »

1992 5.00 0.00 4.00 1.00 0.07

1994 7.55 0.00 2.52 0.00

0.00

SOURCES AND CAUSES OF IMPAIRMENT ,
(magnitudes are indicated as High, Moderate, Slight, or Threats)

Magnitude
1992 1994 Cause . 1984 1992 1994
H . - Organic enrichment/DO  H -
Urban Runoff/Storm Sewers(NPS) 8 S - Unionized Ammonia M -
Channelization ’ M H - Other habitat alterations M -
Source Unknown - - H Cause Unknown - H

Magnitude

Source 1984
Municipal Point Sources .H

Monitoring comments identified the Fairborn WWTP as being a major source of impairment in 1984 and
in 1992. After CWSRF project completion, “Municipal Point Sources” are no longer listed as a source of
impairment. Comments also indicate that the channelization was beginning to return to a more natural
form in 1992. The improvement in habitat and the improved WWTP effiuent resulted in more river miles
[...]
WWH aquatic life use designations. Average reach values greater than 75 are generally considered

F-22




-

adequate to support fully exceptional (EWH) aquatic comrmunities.

QHEI values before and after project compietion for several locations downstream from West Milton
WWTP are available. The results are presented below.

QHEI VALUES FOR THE STILLWATER RIVER

RIVER MILE 1982 1990 o 1994
16.0 ' 71.5 85 : -
15.7 - ‘ - 82
14.7 - - .80.5
144 80.5 - B
12.1 ‘ .63 - | 815
11.5 - : 82 -

The QHEI factors in a number of parameters, and captures information such as substrate embeddedness,
which can be influenced by WWTPs and nonpoint sources. QHEI scores improved from 1982 into the
range adequate to support exceptional biological communities.

indicators 4& 5
WEST MILTON WWTP IMPROVEMENTS, RM 16.57
AFFECTED AQUATIC LIFE USE RESTORABILITY ECOREGION
WATERBODY(S) DESIGNATION
STILLWATER RIVER EXCEPTIONAL VERY HIGH EASTERN CORN
OH57 5 WARMWATER BELT PLAIN
HABITAT ,
AQUATIC LIFE USE ATTAINMENT IN RIVER MILES
SAMPLING FULLY THREATENED | PARTIALLY | NOT NOT
YEAR ATTAINED ATTAINED SUPPORTING ASSESSED
1982 3.60 0.00 , 3.00 0.,20 ‘ 0.00
1994 6.80 - | 0.00 0.00 0.00 0.00
SOURCES AND CAUSES OF IMPAIRMENT
(magnitudes are indicated as High, Moderate, Slight, or Threats)
Magnitude ‘ , Magnitude
Source 1982 1994 Cause 1982 1994
Municipal Point Sources H - Unionized Ammonia M -
' Organic enrichment/DO H -

Municipal Point Sources ( West Milton WWTP ) were listed as the sole high source of impairment to this

F-23




stream segment in 1982; in 1995, no municipal point sources caused impairment. The improvement in the
fish communities during 1994 appears to be associated with reduced effluent loadings of ammonia-N and
oxygen-demanding material from the West Milton WWTP. The reduced loadings (detailed under Indicator
1) are a result of the CWSRF funded WWTP improvements completed in 1992.

Indicator 6
Stillwater River has a Primary Contact Recreation designation. The standard for fecal coliform content in

no less than 5 samples in a 30 day period is not to exceed 1,000 per 100ML or 2,000 per 100ML in more
than 10% of samples per month.

STILLWATER RIVER
ANNUAL AVERAGE FECAL COLIFORM COUNTS ‘
SAMPLING PERIOD (1 YEAR) UPSTREAM EFFLUENT DOWNSTREAM
(#/100ML) (#/100 ML) (#100ML)

PRE-PROJECT nodata no data 145
{(beginning 8/90)
POST-PROJECT 541 1806 , 597
(beginning 5/95)

The in-stream bacteriological levels do not violate primary contact standards. High post project effiuent.
fecal coliform levels may indicate a potential disinfection problem.

10. COLUMBUS SOUTHERLY WWTP (completion date 5/3/94)
location: Franklin County, latitude 39°48' 48" N, longitude 83°00' 53" W

The Columbus Southerly WWTP is one of two treatment facilities serving the Columbus metropolitan area.
Wastewater from the eastern part of the metropolitan area, Grove City, and excess flows from the Jackson
Pike WWTP are treated at the Southerly WWTP which discharges to the middle portion of the Scioto River,
USEPA river reach number 0506Q001-027. The plant was constructed in 1967 and became an advanced

treatment facility in September 1987.

The treatment process is comprised of screening, aerated grit removal, pre-aeration, primary setiling,
activated sludge aeration, secondary clarification, chiorination, dechiorination using sulfur dioxide, and
post-aeration. Discharge occurs directly to the Scioto River at RM 118.4.

Indicator A. ’ |
The CWSRF funded the construction of additional clarifier capacity at the Southerly WWTP. The project

was initiated as a result of the Anheuser-Bush, Inc. interest in expanding production at its Columbus
brewery, thereby increasing wastewater flows. Further planning and value engineering determined that two
additional final clarifiers needed to be constructed at the Southerly WWTP to provide additional solids/liquid
separation for the aeration unit process at average daily flows and loads, and the current peak flow of 150
million galions per day (MGD), expandable to 198 MGD for future wet weather flows. Construction of this
project began Spring 1991 and both clarifiers were in operation in Spring 1993. The amount financed for

* this project and some sewer rehabilitation work was $34,752,787 ($12,788,420-secondary treatment;
$24,995,547-advanced treatment; $968,820-major rehabilitation).

F-24




lndicatdr 1

POLLUTANTS REMOVED AT COLUMBUS SOUTHERLY WWTP

SAMPLING POUNDS OF % CBOD; POUNDS OF TSS | % TSS
PERIOD CBOD; REMOVED REMOVED REMOVED
(1 YEAR) REMOVED (daily average)

‘ (daily average)
PRE-PROJECT 125,090 99 121,577 95
(beginning 10/92)
POST-PROJECT 116,969 93 94,635 76
(beginning 6/95)

Data suggest a decreased ability of the WWTP to remove TSS and CBOD,. This information must be
carefully considered since the effect of overflows at the WWTP is not readily apparent. For example, the
data suggests that 1993 may not have had as many overflows as 1995-1996 did. In fact, there are six
months of missing overflow data for CBOD; during 1993, but 1995-1996 has a complete record of
overflows, suggesting that even with overflow events the WWTP overall had a removal efficiency of 93%
for CBOD;. In that same regard, the complete record for TSS in 1992-93 and 1995-96 suggests more
clearly the effects of the plant overflow on removal efficiencies. Removal efficiencies varied with the
number, frequency, and duration of storm events leading to overflows at this facility.

Only three violations for ammonia and pH were noted during September 1996 and continue to remain low
while flow increased after 1988. Total suspended solids loadings have remained consistent through time.
A dramatic decrease in the ambient ammonia concentration occurred in 1988 downstream from both the
Jackson Pike WWTP and Columbus Southerly WWTP. According to the 1996 Middle Scioto River
Technical Support Document, this decrease was a direct result of plant improvements and upgrades to

both facilities.

The dissolved oxygen concentration has increased over time from an annual daily average of 7.43 mg/L in
1992-93 to 9.2 mg/L in 1995-96 downstream of the WWTP. Average concentrations have been
significantly above the exceptional warmwater criterion since 1980.

Total phosphorus concentrations have declined throughout the study area. In 1996, average phosphorus
concentrations were found to be below the Ohio EPA guideline (1 mg/L) for the prevention of nuisance
algal growths at all sample sites.

The level of nitrate has increased along the entire stream segment. This coincides with the decrease in
ammonia due to the nitrification processes installed at the Columbus WWTPs. A

F-25




Indicators 4& 5

COLUMBUS SOUTHERLY WWTP IMPROVEMENTS, RM 118.40 (BYPASS EFFLUENT RM 118.40)

AFFECTED AQUATIC LIFE USE RESTORABILITY ECOREGION
WATERBODY(S) DESIGNATION

SCIOTO RIVER WARMWATER | HIGH -VERY HIGH EASTERN CORN
OH37 1 HABITAT : BELT PLAIN -

AQUATIC LIFE USE ATTAINMENT IN RIVER MILES

SAMPLING FULLY THREATENED | PARTIALLY | NOT NOT
YEAR ATTAINED ATTAINED SUPPORTING ASSESSED
1991 5.65 0.00 ‘ 1.50 0.10 | 0.00
1996 1.85 4.50 0.90 0.00 0.00

SOURCES AND CAUSES OF IMPAIRMENT
(magnitudes are indicated as High, Moderate, Slight, or Threats)

Magnitude Magnitude
Source 1991 1996 Cause 1991 1996
Municipal Point Sources H M, T Unionized Ammonia H T
Combined Sewer Overflow H : H Organic enrichment/DO H HT
Urban Runoff/Storm Sewers (NPS) - T

The 1991 monitoring comments indicated that Columbus Southerly WWTP is the most significant point
source of impairment in the area. Non- and Partial attainment that year were due to lingering impacts
from Columbus CSOs and WWTPs, although extensive improvements downstream from Columbus
Southerly have been documented over the past 10 years. The 1996 monitoring indicated significant
improvement in this segment due to reduced pollutant loads from the two WWTPs in Columbus and
combined sewer overflows. Biological communities indicated fuil attainment of WWH criteria but DELT®
anomalies in fish were markedly elevated within this reach indicating likely toxic and/or bacteriological

stressors.

Indicator 6
This stretch of the Scioto River has a Primary Contact Recreation designation. The standard for fecal

coliform content in no less than 5 samples in a 30 day period is not to exceed 1,000 per 100 ML or 2,000
per 100 ML in more than 19% of samples per month.

8Deformiiies, eroded fins, lesions, and tumors .

F-26




SCIOTO RIVER
ANNUAL AVERAGE FECAL COLIFORM COUNTS
SAMPLING PERIOD UPSTREAM EFFLUENT DOWNSTREAM
(#/100ML) | (#100ML) (#/100ML)
PRE-PROJECT - | 2186 no data 1770
{beginning 10/92)
POST-PROJECT 5905 2223 4693.6
(beginning 6/95) :

Monitoring indicates a gradual decrease in the number of fecal coliform bacteria per sample occurring -
throughout most of the study area both upstream and downstream from Columbus WWTPs. The WWTP
effluent seems to have a diluting effect on the fecal coliform concentrations in the stream. Mean
concentrations are still above Ohio water quality standards criteria and are most likely due to CSOs,
WWTP bypasses and other diffuse inputs. This information points out further work that the city needs to
do in order to minimize the potential for human health problems. It also points out an area for potential
CWSREF assistance.

11. OAK HILL WWTP (completion date 10/01/95)
location: Jackson County, latitude 38°52'55" N, longitude 82°34'36" W

.The Oak Hill WWTP dischafges to Huntingcamp Creek in the Symmes Creek Basin. This stream segment
can be referenced by USEPA river reach number 05090101-.

Indicator A ’

Oak Hill WWTP was hydraulically overloaded and in need of expansion and upgrading to meet its National
Pollution Discharge Elimination System (NPDES) permit limits. Excessive I/l in the collection system was
identified as contributing to the WWTP problems.

The WWTP improvements consisted of a grit chamber, a-comminutor, two aeration tanks, two final
clarifiers, a new chlorine contact tank along with dechlorination, conversion of the existing final clarifiers to
aerobic digesters and replacement of the existing sand drying beds with plastic filter media for sludge
drying, and an earthen dike to provide flood protection to the 100-year flood elevation.

Sewer system improvements eliminated the excessive amount of I/l from the collection system.
These upgradés were funded through a grant from Farmers’ Home Administration, a grant from the Ohio

Public Works’ Commission-Issue 2 Program and a low interest loan (at a hardship rate) from Ohio’s
CWSRF program in the amount of $937,651.

Indicator 1 ,
From May 1992 through April 1893, the Oak Hill WWTP removed an average of 117 pounds of TSS per

day (65%) and an average of 224 pounds of CBOD, per day (76%). After completion of the CWSRF
project in October 1997, the WWTP removed an average of 305 pounds of TSS.(96%) per day and an
average of 378 pounds of CBOD; (97%) per day




POLLUTANTS REMOVED AT OAK HILL WWTP

SAMPLING POUNDS OF % CBOD, POUNDS OF TSS | % TSS
PERIOD CBOD, REMOVED REMOVED REMOVED
(1 YEAR) REMOVED (daily average)

(daily average)
PRE-PROJECT 224 76 117 65
(beginning 5/92) .
POST-PROJECT 378 97 305 96
(beginning 10/97)

Pounds removed increased by 204 for TSS and 183 for CBOD, as did the WWTP removal efficiencies for
both parameters. The efficiencies increased by 31% for TSS and by 21% for CBOD;.

Indicators 4& 5
OAK HILL WWTP IMPROVEMENTS, RM 1.7

AFFECTED AQUATIC LIFE USE | RESTORABILITY | ECOREGION

WATERBODY(S) DESIGNATION »

HUNTINGCAMP CREEK | WARMWATER MODERATE WESTERN ALLEGHENY

OH32 40 HABITAT ' PLATEAU

AQUATIC LIFE USE ATTAINMENT IN RIVER MILES ‘

SAMPLING FULLY THREATENED | PARTIALLY | NOT NOT

YEAR ATTAINED ATTAINED SUPPORTING ASSESSED

1987 0.00 0.00 0.00 ‘ 3.40 . 0.00

1995 0.00 0.00 : 0.00 3.40 0.00

SOURCES AND CAUSES OF IMPAIRMENT
(magnitudes are indicated as High, Moderate, Slight, or Threats)
Magnitude ' Magnitude
Source 1987 1995 Cause 1987 1995
Municipal Point Sources H H Other Habitat alterations M -
Channelization M - Nutrients - H
Sludge - H Oil and Grease - M
Onsite wastewater systems ‘
(septic tanks) H Organic enrichment/DO H H

Urban runoff/storm sewers (nps) - H

The early monitoring indicated that upstream of Oak Hill WWTP the stream is ditch-like with degraded
habitat. Oak Hill WWTP is specifically noted as a source of impact. Later monitoring named Oak Hill
WWTP as a source of degradation with sludge deposits present in significant amounts in the stream
channel. Oil and grease from a junk yard upstream and other nonpoint sources of impairment add to the
water quality impairments in 1995. Indicator 1 demonstrates that the CWSRF project resulted in a big

F-28




improvement in poliutant removals at the WWTP, but this is not demonstrated by the aquatic community.
Huntingcamp Creek is only moderately restorable and more time may be required before any improvement
can be seen in the segment due to the WWTP improvements. If the nonpoint sources of impairment are
severe enough, the aquatic community may not recover even if the WWTP problems are eliminated.

Indicator 6
Huntmgcamp Creek has a Prlmary Contact Recreation designation. The standard for fecal coliform
content in no less than 5 samples in a 30 day period is not to exceed 1,000 per 100ML or 2 000 per 100ML

in more than 10% of samples per month.

HUNTINGCAMP CREEK
ANNUAL AVERAGE FECAL COLIFORM COUNTS
SAMPLING PERIOD (1 year) UPSTREAM EFFLUENT DOWNSTREAM
: (#/100ML) (#/100ML) | #100ML)
PRE-PROJECT 3,300 no data 60,000
(beginning 5/92) .
POST-PROJECT 5,192 140 3,758
(beginning 10/97)

Violations of fecal coliform concentrations are clearly a source of impairment to this stream segment as
well as a potential human health threat. Prior to the CWSRF-funded project, the WWTP added significantly
to the problem, but following the WWTP improvements, the downstream fecal coliform concentrations are
lower than the upstream concentrations. The WWTP effluent seems to be diluting the already high fecal
coliform concentrations. Many of the sources of lmpalrment noted above could be contributing to this

problem.

12. RAVENNA WWTP (completion date 10/9/93)
location: Portage County, latitude 41°08' 58" N, longitude 81°15' 42" W

“Two municipal wastewater treatment plants discharge to Breakneck Creek, the Franklin Hills WWTP on
Breakneck Creek, and the Ravenna WWTP which discharges to Hommon Ditch, a tributary of Wahoo
Ditch which flows into Breakneck Creek which is located in the Cuyahoga River Basin. This segment is
identified by USEPA River Reach number number 04110002-005.

The Ravenna WWTP is equipped with primary and secondary settling tanks, aeration tanks, microscreens,
a chlorine contact tank, sludge concentrator, aerobic and anaerobic digesters, and sludge drying beds.

Indicator A
The CWSRF was used to fund two project phases. Phase 1 included: a siphon control chamber, screen

building, flow equalization basins, roughing filter, effluent pump station and post aeration, and a pump
station and various other minor improvements. Phase 2 improvements included: aerobic digester piping
modifications, expansion of the sludge concentrator building and removal of the existing sludge

" concentrator, a sieve drum concentrator, a belt filter press, renovation of sludge drying beds, sewer system
rehabilitation, and clean-up of a temporary sludge landfill.

The Ravenna WWTR was unable to meet its NPDES permit limits and was under enforcement action to
expand and upgrade its plant in order to comply with its permitted effluent limits.

Indicator 1
Prior to the WWTP improvements, the Ravenna WWTP could not meet its final ammoma-mtrogen limit

and although TSS and BOD limits were being met consistently, it was becoming more difficult to do so as

F-29




- the WWTP approached its design capacity.

POLLUTANTS REMOVED AT RAVENNA WWTP -

SAMPLING POUNDS OF % CBOD; POUNDS OF TSS | % TSS
PERIOD CBOD;, REMOVED REMOVED REMOVED
(1 YEAR) REMOVED (daily average)

(daily average)
PRE-PROJECT 2,198 98. 2,564 94
(beginning 11/89)